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TRy i T A R NL2153
Sample Name Li-ion Battery Pack Sample Model

SRR L ERE

PP 3.6V JEEE 5300mAh
Nominal Voltage Rated Capacity

LIS J b5

B 19.08Wh it -
Watt-hour Trade mark

It S = I 2R A REAS I AR A PR 2 =)

Testing laboratory Guangdong ESTL Technology Co., Ltd.

IR R SE T A L e X K95 1R 1 5196101, 201-208% .
Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road,
Songshan Lake Park, Dongguan, Guangdong, China.

SR == L
Laboratory address

U R ZRSETHAA Lyl X a3 — 95 1155101, 201-208=
Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road,

T Hh A Songshan Lake Park, Dongguan, Guangdong, China.
Testing location DX 2R 48 AR 5E T R Ll ] DX 511 S 12 8101 =

Room 101, Unit 2, Building 1, No. 11 Headquarters 2nd Road, Songshan
Lake Park, Dongguan, Guangdong, China.

TR AL I A ik BT RHS A BR2 7
Applicant SYSMAX Innovations Co., Ltd

. JUARATT N R IX i #1021 5 5846355
ZAE R . . .
. Unit 6355, 5/F, No.1021 Gaopu Road, Tianhe District, Guangzhou, 510653,
Applicant Address .
Guangdong, China

il i e HN S22 B IR R A TR A A

Manufacturer Huizhou Meinovo Electronic Co., Ltd.
EH ) o I A S S

s 5 HN TS BN EZE R A Tk X

Liwu Village Industrial Zone, Yuanzhou Town, Boluo, County, Huizhou City,

Manufacturer Address Guangdong Province, China
B CRT kSt i @ il AEiuA) 5221517 3.3 % 18855
AR e UNITED NATIONS Recommendations on the transport of dangerous goods
Standard Model Regulations, Twenty-second revised edition, Chapter 3.3, Provisions
188
Bert B3 ) 2023-05-04
Date of sample receipt
I H 1

2023-05-04 to 2023-05-19

Tested date

K96 451 Test conclusion:
FH EE M 55 22 B REVR B A PR 2 w1 A AR B8 1 F it 2 A0 2R 0 1. 2m BRTE MUK R B A B (COR T el 1)
BRI ETEAR) BE2281T k3.3 1885 3K . M4 RIF A ARMEA DR TR

The 1.2m drop test of the PACKAGE for Li-ion Battery Pack submitted by Huizhou Meinovo Electronic
Co., Ltd. is tested according to the UNITED NATIONS Recommendations on the transport of dangerous
goods Model Regulations, Twenty-second revised edition, Chapter 3.3, Provisions 188. The test results
comply with the relevant requirements of the standard.

il Tested by # 1% Reviewed by

VRN YRR

ZEHS: 03-S001-1B Global Testing , Great Quality.
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1.5 14{5% . The info of package

BACORMEE

) 8.53kg
Each package gross weight
BRI

6.39%g
In each package battery net
LI AN £ 901M/4H
Battery Number 90pcs/packing
(EE LN
. 385mm*165mm*460mm
Package size
57530
_ LS HE & 1 B b Package including lithium batteries.

Packaging type
SRR

X fifiki 4t 4t Corrugated carton [ ] A#4EWood carton
The material of outer

packaging C] HoAth other:
. L [ ]84 £ Foam material (] W% ¥8 4% Plastic disc

A T8 A ANFE il 1 A2 T
7 L] 4%tk Btk Paper divider [ 1 %8 Bl< #&Plastic air cushion
The manner of inner LB — 3 LIRS TR 5 2B
packaging that can be Single sealing plastic bags Plastic bubble and pearl cotton
completely enclose the . s

pletely 5 7 M
samples (] HAhOther:

Independent packaging

#%vE/Remarks:

1. AR PL AR D
Throughout this report a point is used as the decimal separator.
2- géui*éqju_n%i_\‘uz:%ﬁgﬁéuin’ “P”i%%“ﬁi‘i”; “Fn%i_\‘nz‘\‘i%i‘in, “N/A"%i—\‘“z:iﬁﬁﬁ"o

“ o

As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F” means “fail” and “N/A”

means “not applicable”.

ZEHS: 03-S001-1B Global Testing , Great Quality.
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B RHEER WAL R H e
Clause Requirements Result Verdict
1.2 KBIEIIR / 1.2m Drop test P
WP B | Test procedure P
Hb A E 1.2 2K 2k 7% | The package of batteries is dropped from 1.2m P
B:7%77 14 | Drop orientation: HALEE N P
WNAE — R ks RS R e — M LA BT R, AUgRER S A | R, JFR 2R
RSN 7% J5 17 | Where more than one orientation is AT 1 [ 2k
possible for a given drop, the orientation most likely to result in | 7% .
failure of the packing must be used. The package
FECIR 025 1 9% 77 1) / Drop orientation for a package which is in the shape
are in the shape of a box: of a box. The
%—W: LISHJE T / First drop: flat on the bottom package is
ke LUAATIT 2 / Second drop: flat on the top subjected to
=W PL—KAMTHF# / Third drop: flat on the long side five drops in
EPUYR: L% M / Fourth drop: flat on the short side different
6.1.5.3 R LL—ANAELTE | Fifth drop: on a corner orientation.
7% H#% | Drop Target PRI H bR oAk P
EvE BRI IRAE . es e R /KSFER TR H AT / The target must | JeHbIHI .
be a non-resilient horizontal surface and must be: The drop
1. B 5e . JEH PLE A E) / lintegral and massive enough | targetis a
to be immovable concrete floor.
2. KM, Josemm e 45 R 10 5 FEkE / Flat with a surface
kept free from local defects capable of influencing the test
results
3. BA W HININE, TR % 1 T AL A k56 prin
3K / Rigid enough to be non-deformable under test conditions
and not liable to become damaged by the tests
4. BA R RI A% DR IR 0 256 58 e ki AR R 1 b/
Sufficiently large to ensure that the test package fall securely
upon the surface
3.3.1 E R | Requirements P
Special BR T2 A T B, RSO RE AR AT | FIRTE IR P
provision Jr1a)1.2m R I L H A A T AL, AN | oIS Il
188 YIRS DAET F it 2 AT s A (B R It ) Hefi, VA R | A AR
HNED LN
Except when batteries are installed in equipment, each e
package shall be capable of withstanding a 1.2m drop test in No damage to
any orientation without damage to cells or batteries contained | batteries; No
therein, without shifting of the contents so as to allow battery battery to
to battery (or cell to cell) contact and without release of battery
contents contact; No
release of
contents from
the package.
ZEHS: 03-S001-1B Global Testing , Great Quality.
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~

Photos of Samples and Labels/#: & 18 J B #RiR
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--- End of Report ---

03-S001-1B Global Testing , Great Quality.
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Declaration

1. AR TEHE N AN A N5 44 TR

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
2. MR IR A A R BT RIS 2 FRR TR AR AR B B

Objections to the test report must be submitted to ESTL within 15 days.
3. R = Bl FR, A= HI AR .

Nobody is allowed to photocopy or partly photocopy this test report without written permission of
ESTL.

4. % b ZIN S AR AR i S BERE,  JEORAIE H R A4 FIRE i LA GS S B ARTR], 75 I AR A B AN AR FEAT
AR KA

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name the declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
5. At URHE R b 75T
The test report is valid for the tested samples only.
6. AL AT 150 T e D00 B AR PR A5 B AR A AS 2B e A A7 gl A ARG B A HB R AL 2R S o

ESTL’s liability under no circumstance will exceed the testing fee received from applicant for test

conducted hereof this testing report.
7. AR E R ETC R
The test report is invalid if altered.
8. Ak AN T ARG B HE” 8 “AE” LT
This report is invalid without the company's "Special seal for Test Report" or "official seal".
9. AR ERINFECMABE FUAEIRE, NEAHSEIIEM, A FAKSE K 51 AT KU AV 57
F.

This report is not stamped with CMA qualification certification mark, which does not have the
function of social proof, and the Company does not assume any risks and legal liabilities caused by
this.



